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1. KRE AR (EOEERAGRAND , WP kST AR R 45 iR .
The report consists of gas cylinder related test conclusions according to the TSG D7002-2023
"Pressure Piping Components Type Test Regulation ".
2. IRENAENTRE L, SEANE. FFERE, FEETE, RECLA.
The report shall be printed out by computer, or filled in with pen or signing pen; the

handwriting shall be neat, clean and shall be invalid if altered.

3. AIRE LRI #HAx. HEANREF ARG ZARES . T HELH, I
HEggsmERAlie T &

This report shall be invalid without signature of tester, checked and approval personnel,
approval certificate number of type test agency as well as special seal for type test; it shall be
additionally sealed on the perforation and indicated with special seal for type test.

4. AE AW, — & e AR, — BRI,

This report shall be in duplicate, one shall be preserved by the manufacturer, one shall be

archived by the type test agency.

5. AR E DO BE A B 1 T

This report is only responsible for the received samples.

6 HITH AL AR 5 S50 a0 A S, T EI Rk 2 H k2 15 H A kel 52 B Him s .
If the application has any disagreement with the conclusions of this report, please propose

opinions in written from to the agency within 15 days upon receiving report.

7. EHEFE, HEREREBRA 1A,

The preservation period for samples is one months starting from report date.
8. REKNMVFR, AWEEETR, H I IR

The copy of this report and a single page are invalid without the permission of the agency.

o dk: TR TVER X ST 16 5

Address: No.16 Gaoyuan Road, Hunnan Distric, Shenyang City, Liaoning Province
S E G i (Post code): 110179 FL 1 (Tel): +86-24-83787353
HF{E/H(E-mail): — fEE(Fax):  +86-24-83787353
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Conclusion for Type Test of Flame Arrester

.55 %% 5 (Report No.): ZHX2024-405-0037

%Uﬁ%%‘{jg %/b\ R = 845 JN=
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i 3 INE
Registn diress | TR T AR BT =H Ok g BN RSN BAA IR AR )
& AL -
g ces WL RN T 7k 3 B BB = T ALK P58 66 5
V% 2R ey e
Name B i PHL K 2% Mol ZCCGB-50/2.0-11A
it H B EES | ZCCGB-02-20230922-
Design date 2025409.10 Drawing No. 01
HH i\J L R }ZI’:)\/I‘JTZ}} 7
Type HLA R Explosion Group LA 24
[l R ZC2023-0913-001 A H 3 2024.01.22
Sample Number 7C2023-0913-004 Sampling date T
HFERERC ; HIFER R 5
Base for Sampling Sampling quantity

IR

Test Conducted

TSG D7002—2023 (/& /7% 18 yo 4 28 =38 0 ) )

GB 5908 —2005 A7 i fifs fE FH Kk 28 )
T/CASEI 31001-2019 {FH Kk 284 G 77 7))

RIS
Test Conclusion
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Note
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b Date Approval’Number of Type Test Ag¢n5:y

B AX - i \i?\ H .
Reviewed by Date >‘?

TS7610018-2025' |
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S / Aige fFOé) A Of H - (Special Seal for Type Test)
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Main Parameters of Samples

545 (Report No.):  ZHX2024-405-0037

P55 m H AL #H A
No. Item Unit Value
1 PR kAR S o ZCCGB-50/2.0-TIA
2 )1 b v - GB 5908-2005
3 NHREAR mm 50
4 PH K 284 mm 322
3 NN mm 285
6 PH K EERURE (D*HD mm 190*30
7 P& B Ve A 2
8 ERTE A - R UL
9 BEL K 77 171 — L]
10 BH 2k B TT A4 5 — 304
11 oA I — WCB
12 BH K 25 4T 2 — V83 TG
13 TAEE 176 MPaA AN
14 BEIESF 2 — A
15 (BLFZHED
e VE -
Note
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Technical Documents Examination

& %S (Report No.):  ZHX2024-405-0037

5 A H 4R
No. Examination Items Results
1 o B H B R T AR FE
2 PH K &5 18 1t ey
3 FH K o1t e
4 AR5 B 45 i fFE
5 T LE A e
6 iS5 TZ ey
(LLFE D

AL
Examination e
Conclusion

&I B

Note

N

B, HHA: H| ##: H -
Exami@%ﬂ Datebél' V "5\ ‘X Che/;ked by 7F Date Pad 7""’ O& Ug

40 £ 10m
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Inspection and Test

5% S (Report No.):  ZHX2024-405-0037

FFrs AT H e GRARE) w5 BRI R S T e
No. Item Sample No. Individual test report No. Conclusion

1 ARt v 4= 7C2023-0913-001 | ZHX2024-405-0037-01 =)

2 | WEREREIRE | 2C2023-0913-004 | ZHX2024-405-0037-02 =l

3 PHEMAAIGIR S | ZC2023-0913-001 | ZHX2024-405-0037-04 =

4 | ERFE-RERIIRTG | 2C2023-0913-001 | ZHX2024-405-0037-05 G

s | M )<#z/§§@§%% 7C2023-0913-001 | ZHX2024-405-0037-06 i

6 (L2 ED

iﬁ JE AR 52 B Fe 05 RE A AT i B A SR AR i B
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Visual Inspection Report

& 485 (Report No.):  ZHX2024-405-0037-01

GG HY
1‘\/_29_55 M 2024.03.07
Inspection date
o oA v _ st Ao R T S
Inspection standard GB 5908 —2005 (f i ffs ik P 2% )
56 45 10 DA FE iz BRA SOAREZE K, EATAMIRR TG, Rga 45 R St lebn
Inspection
conclusion HERNSE -
e g5 R
Inspection results
AN
P dh g 7C2023-0913-001
Sample No.
Frs Forgs i H i N 2 445 4
No. Item Program of Inspection Results
¢ A RTH TCH RN HREG . HUER DG AR
SRR | el TR AL R, BTERIE . 94
Visual and : %
iofi ERE A NV
2 comnection format Connecting format iR
3 e AL, R R
Nameplate ’ e
K (mm)
4 Length 322.0
5 HME R & AAME (mm) 285.0
Dimension Max Outside Diameter ’
1A

Interface Diameter

LS

Note

/

LR H A & -H| #HH#: H - £ A _H
Inspem Date JV\( o AEUA Che/<cked byj’f}‘ Date )02’-,’ UX/ 0_(

o6 k10 m
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Pressure Test Report

Test standard

3595 (Report No.):  ZHX2024-405-0037-02
W H
Tost date 2024.06.25
RIGARYE TSG D7002—2023 (/7% & o A2 = e J0u) )

GB 5908 —2005 (A JHifi&HERH k28 )

RIELE e
Test conclusion

LAUNFE dh $2 ORI AR HE 2R, BEATI IR o B 10, I 45 RAT & i

HoArERLE -

/

7 0 310 7T

ECTEE S
Test results
REE RS IG5 RIGIE ) (MPa) | [RIERTA] (8D FHEL
Sample No. Test medium Test pressure Holding time Abnormal condition
7C2023-0913-004 7K 0.9 300 L ,
T K AZETE
w1
Note o
Hi- F_, A \_H| ##: 7 H3: F.0 H
Date J)’Y Oﬂ \"l Checked by QL& ate 7">“It ‘7& OSEI
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Deflagration Test Report

45 475 (Report No.): ZHX2024-405-0037-03
A6 H HA
- Test date 2024.07.11
T TSG D7002—2023 /7% & o A2 2t ;000 )
"l}est’;\iaﬂ(dard GB 5908 —2005 (43 figHERH K23
T/CASEI 31001-2019 (BH k2814 Ge il it 777 )
I R i e A MR E (%)
Test medinm Wht-E IR G c oncentration 4.20~4.24
AMERE (mm) I E /7 (MPaA) s
Nominal diameter DN50 Test pressure i I
st A e RIS, AT IR, R4 R ke
Test conclusion fiﬁ(ﬁf%ﬁ—‘_
RIGLE R
Test results
FEfhdn s
Sample No. 7C2023-0913-001
RIEIREL
Test number 1 2 3 4 5 6
I’SEJ(—% E\A & / / / / /
Flame transmission or not Bﬂ}( Bﬂk Bﬂ)( ISH)( BE)( Eﬁk
LG 8 F Test photos
H/VE
Note T
5 - - F GHo\H| H : 4{ Eﬁﬁ A ¢H
TestedM Date JL% bl} -X Checked by ¥ = l# Date 2¥ OX 05
)

% 871 4k 10m
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Flow measurement Test Report

&% S (Report No.):  ZHX2024-405-0037-04
I Q’ H
i H ] 2024.04.21. 2024.07.29
Test date
- TSG D7002—2023 (& /7% 18 ok 2 = ge F )
i GB 5908—2005 {7 il ittt il S 3%
T/CASEI 31001-2019 {PH -k 2814 GeM 7712 )
RIS DU RE i BRI HE B R, TR E R, L RFER
Test conclusion Eﬁ ﬁ‘ {ﬁ ﬁl[ fE
WG 25 R
Test Results
.| g"l fll
g‘f‘““ﬁ” : 7C2023-0913-001
ample No.
W Al - I i K E (m¥/h) 613
Test medium L Maximum flow
06 2k
Test curves
A5 R PR A s i 28
7000 &
6000
s
S
H
700
mE (m3/h)
7{’ H#A: % rH,pH
Checked by &g Date 20 o,(/ Uf

59 7 2k 10 ;W
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Structure Dimensions of Elements Inspection Report

&5 45 (Report No.):  ZHX2024-405-0037-05

656 H 2024.03.07

Inspection Date

fa 9 b e

Inspection Standard

e e

Inspection Conclusion

FrE vt EREE SR

IDETESEN
Inspection Results
AN
Fedh G ZC2023-0913-001
Sample No.
GBS (mm) 0203 EAT PIED: (mm) 200
Crimp-Ribbon Thickness ) Ribbon Thickness '
(X dk LB = h (mm) FLBR A B o (©)
Area Crimp Height Crimp Angle
- 0.724 0.686 105.120 100.941
- 0.714 0.780 101.904 100.432
= 0.744 0.780 103.591 99.041
g 0.753 0.743 102.754 99.497
ey _ - _ _
7N — — — _
+ _ _ S _
N = — — —
587 7= B

/N /\
7 \/

h: FLBRERE; a: FLBRAEE: &0 WSUNHER, & HWHEE
BVE

Note

R F1 - # 70 A B
I“SPC““’W&\ Date DAW o {0 s Checked by ﬂ Ii_% Date 2024 fagbe

%010 71 3k 10 |




